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The following sample(s) and sample information was/were submitted and identified by/on the

behalf of the client

FE S 44 75 RS

Sample Name Plastic particles

FE b e H A 2017.03.14

Sample Received Date Mar. 14, 2017

FE SR H 1A 2017.03.14-2017.03.17

Testing Period Mar. 14, 2017 to Mar. 17, 2017

Rl 2 K W Pk, X PTERACHE S S (Pb) . H4 (Cd), 7K (Hg) » 75

# (Cr (VI)), ZiRIKZ (PBBs), iR <Mt (PBDEs), 4B4< " HEZMHS (DBP,
BBP, DEHP, DIBP) 4T llix.
Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg),
Hexavalent Chromium(Cr(VI)), Polybrominated Biphenyls(PBBs),
Polybrominated Diphenyl Ethers(PBDEs), Phthalates(DBP, BBP, DEHP,
DIBP) in the submitted sample(s).

A S 3% Al 45 2R 1HZ LT L
Test Method/Test Result(s) Please refer to the following page(s).
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Reviewed by
HH
2 ﬁt" ' 2017.03.17
1 Date
AR
VEf = 24418 Senior Laboratory Manager No. R264049728
M ABR A E] P EHHFHEEERE 19% 2

pfnational Pmbiao(Shangha) Co., Ltd. No.1996, Xmymqtzo Road, Pudong New District Shanghai Chma
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KWK HE Test Method
W H W7k ivaladel
Test [tem(s) Test Method Equipment(s)
B (Pb) Lead (Pb) IEC 62321-5:2013 Ed.1.0 ICP-OES
5 (Cd) Cadmium (Cd) IEC 62321-5:2013 Ed.1.0 ICP-OES
7K (Hg) Mercury (Hg) IEC 62321-4:2013 Ed.1.0 ICP-OES
NHTER (Cr (VD)) Hexavalent IEC 62321:2008 Ed.1 Annex C UV-Vis
Chromium(Cr(VI))
ZRIL IR (PBBs)  Polybrominated IEC 62321-6:2015 GC-MS
Biphenyls(PBBs)
% 3 2Rk (PBDEs) Polybrominated IEC 62321-6:2015 GC-MS
Dipheny! Ethers(PBDEs)
4B — HIRME (DBP, BBP, DEHP, ZHIEC 62321-8 CDV GC-MS
DIBP) Phthalates(DBP, BBP, DEHP, Refer to [EC 62321-8 CDV
DIBP)
BRNEER Test Result(s)
CPEETAE  Test Item(s) 23 Result FERHE MDL
5 (Pb) Lead (Pb) N.D. 2 mg/kg
4 (Cd) Cadmium (Cd) N.D. 2 mg/kg
7% (Hg) Mercury (Hg) N.D. 2 mg/kg
FNPTES (Cr(VI)) Hexavalent Chromium (Cr(VI)) N.D. 2 mg/kg
WRINE  Test Item(s) #ZEE Result HERHE MDL
£ JEXZ (PBBs) Polybrominated Biphenyls(PBBs)
—RIPEZR Monobromobiphenyl N.D. 5mgke
“TIRIBEZE Dibromobiphenyl N.D. S mg/kg
—RIPEZAR Tribromobiphenyl N.D. S mg/kg
PURIBE A Tetrabromobiphenyl N.D. 5mgke
FLIRIPEZS Pentabromobiphenyl N.D. 5 mg/kg
FNIRIEZAR Hexabromobiphenyl N.D. 5 mg/kg
HIRIBEZ Heptabromobiphenyl N.D. 5 mg/kg
JURIEZAS Octabromobiphenyl N.D. 5mgke
FLRIEZAS Nonabromobiphenyl N.D. S mg/kg
FHRIEA Decabromobiphenyl N.D. 5 mgke
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PRI E  Test Itemg(s) 5B Result FERHR MDL
% & —ZR¥ (PBDEs) Polybrominated Diphenyl Ethers(PBDEs)
— 750 Monobromodiphenyl ether N.D. 5 mg/kg
TR K0 Dibromodiphenyl ether N.D. 5 mg/kg
=R &M# Tribromodiphenyl ether N.D. 5 mg/kg
Uy KM Tetrabromodiphenyl ether N.D. 5 mg/kg
Fii 70§ Pentabromodiphenyl ether N.D. 5 mg/kg
NI T KMi# Hexabromodiphenyl ether N.D. 5 mg/kg
B ¥ Heptabromodiphenyl ether N.D. 5 mg/kg
JUR 750 Octabromodiphenyl ether N.D. 5 mg/kg
JUR 5 Nonabromodiphenyl ether N.D. 5 mg/kg
Kl Decabromodiphenyl ether N.D. 5 mg/kg
WA E Tested Item(s) ZEB Result FiER B MDL
AR _HFERER Phthalates
2B ZWE 1 T 1% (DBP) Dibutyl N.D. 50 mg/kg
phthalate(DBP) CA S#:84-74-2
ABA T HIER T AECE (BBP)  Butylbenzyl N.D. 50 mg/kg
phthalate(BBP) CAS#:85-68-7
A2 R (2- £ K5 3E) g (DEHP) 52 mg/kg 50 mg/kg
Di-2-ethylhexyl phthalate( DEHP) CAS#:117-81-7
AR W2 — 5 T 18 (DIBP) Diisobutyl N.D. 50 mg/kg
phthalate(DIBP) CAS#:84-69-5

TUIRE i /BB AL R W, B, 200, (AR

Tested Sample/Part Description Mixed test, yellow, red, white plastic particle

&/ TR, 8 RIEMCTEER.

RI\EESER, WMAERFTREIR, WRGERIER SRR PEM

—FE—M RS E.
-N.D. = R Ch Tkt )
-mg/kg=ppm= F 72—

Remark: The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-As specified by client, the test was conducted by mixing several samples
together. The result(s) shown on this report may be different from the content of

any homogeneous material.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
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KBUFFE Test Process

1. Hi(Pb), #§(Cd)
Lead (Pb), Cadmium (Cd)

PR TSR MAHREF | RS
Weigh s_arnple and plaseit :> Add digestion reagent Digest the sample
ina wessel
Bzt amE AR .
pOAERbE o RS
D Ashing/ Residue
Alkali Fusion/ it
=S} ;2;—)?135 EEFHEE Acid Dissalution Filtration
Analyzedty [ 1VBEKSup with
ICP-OFS deionized water s
T
Solution
2. K(Hg)
Mercury (Hg)
PR ST AR AR ZT SRR N . TEHR ERRIPCR AR &2
Weigh sarmpleand placeitina 1 444 digestion reagent > Digest sarmple in 1l orowave
tni crowave di gesti on vessel digestion oven

FAE AREaTH -
— pEE: — Residue
Alkali Fusiond st
srif 4—| Make up with
Analyzed by dei onized water
ICP-CES .
B
Solution
3. A (Cr (VD)
Hexavalent Chromium(Cr(VI))
u}ﬁ_‘iﬁﬁf?&ﬁsﬁﬁﬁ 3 A H R : 90-95THNF 3 <A
igiﬁ ;aI.:I;I:]j?::f]ﬂaI;k -t Add digestion zolution Heat at 90-95C for 3 hows
i
S B A F—
" . ,': ust the p ue ]
Add test solution of the solution Cool and filter

y
VRS pH 1B AEETATE B UV-Vis 347

Adjust the pH value — IMake up with ; ]
of the solution deionized water Analyzed by UV-Wis
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4. Z UK (PBBs), Z ¥R K[k (PBDEs)

Polybrominated Biphenyls(PBBs) , Polybrominated Diphenyl Ethers(PBDEs)

EF@mTEET AatEnER ARGEFE AR
Weigh sampleandplace Extracted with —
it ina thimble organic solvent Concentrate the extract
FAGC-MSH 1 AEIARNES EREDAREEEMN
e Makeup with ¥— Transferthe extractintoa
Analyzed by GC-NS orgamnicsolvent volumetric flask

5. ABA - WI#:HE (DBP, BBP, DEHP, DIBP)
Phthalates(DBP, BBP, DEHP, DIBP)

MEFRTEET AAAETNER RERFR R
Weigh sampleandplace [ Extracted with >
itina thimble organic solvent Concentrate the extract
FGC-MS51R AEIARNES EREIAREEEMN
] Makeup with v'—  Transferthe extractintoa
Analyzed by GC-NMS organicsolvent wvolumetric flask
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ERISPAY

Photo(s) of the sample(s)

oot 4 5 TR spokok

**% End of report ***

AR JCHEAE N7 RO o 23 IR TR, AR R A R OO 2 fh DT . REECTIAS
R, A AR .

The test report is effective only with both signature and specialized stamp. The result(s) shown in

this report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be

reproduced except in full.

Hotline: 400-6788-333 www.cli-cer.com  E-mail: info@cti-cert.com Complaint call: 0755-33681700 Complaint E-mail: complaint@cti-cert.com



